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TEST %5 No.: STR17039175S

UN38.3 itk

UN38.3 Test Report

HES - F it 18500
. .
BB & W 520 1100mAN.4.07Wh

Sample name : Li-ion Battery 18500
P ' 3.7V, 1100mAh,4.07Wh

Zz 1 B frc A RE PR A AT PR 22 7]

Consignor : KEEPPOWER TECHNOLOGY CO.,LIMITED.

PRI SRR R A R A ] Tel: +86-0755-33663308

Shenzhen SEM.Test Technology Co., Ltd. Fax: +86-0755-33663309
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TEST

4’5 No.: STR17039175S

L1D'E 41857 e ith 18500
Sample name FL Li-ion Battery 18500
English 3.7V, 1100mAh,4.07Wh
oy
FEomdm s 01~35
Sample No.
T AL A REIR BB PR A ]
Consignor KEEPPOWER TECHNOLOGY CO. LIMITED.
HE PR LT A RE VR AL B A TR A )

Manufacturer KEEPPOWER TECHNOLOGY CO. LIMITED.
I BeEE (CGeT s Risim @i seab briEF )
T ST/SGIAC.10/11/Rev.6, 38.3

AFERSHE | UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"

Test method

and criterion

Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FE A AR, ST $18.1%49.7mm
Appearance Black cylindrical battery, size®18.1*49.7mm
P # MYz H B
B 2017-03-14 Wiz H 2017-03-14 ~ 2017-03-29
Accepted date Test date

R MBI HRBh. phdr. SMERRLEE. EYIrh. SRHIECE

AT H _ . . G o
) Altitude simulation, Thermal test, Vibration, Shock, External short circuit,Impact,
Test items )
Forced discharge.
WK, ZFERAFAREE (TR EHm g U e iy F M)
ST/SG/AC.10/11/Rev.6, 38.3 FrfE K,

The sample has passed the test items of UNITED NATIONS "Recommendations
oA on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
M 458 ST/SG/AC.10/11/Rev.6, 38.3

Conclusion
%k H#¥f(Issue date): 2017-03-29
SES /
Comments
sl e @ W % £ it 3| B 45
Compiler: Checker: 4’) Appr.over = H

DRI TS 45 A A3 A R 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

#2270 11
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TEST %5 No.: STR17039175S
— e T o b o Y A2 2 I
B | AT E 4 PR E R BRI s ks Rk &k
Standard requirement or the clause .
No. Name of test number of standard Test result Test conclusion | Remarks
BAE Tl RyEimm @i semmm
1 T AL FRAEFMY UN Manual of Tests and Criteria | VLK% 1 Ak /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 X% T.1 Test | See Appendix 1 Passed
T.1
BAE TR REimm i seim
2 W FRAETM) UN Manual of Tests and Criteria | WL 2 Lk /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 X% T.2 Test | See Appendix 2 Passed
T.2
BeAE T ak s @i s seig
3 PR3 FrETMY UN Manual of Tests and Criteria | W% 3 otk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 % T.3 Test | See Appendix 3 Passed
T.3
BeAE T Ak s @i s seig
4 Mty FrETMY UN Manual of Tests and Criteria | W% 4 = /
Shock ST/SG/AC.10/11/Rev.6, 38.3 k35 T.4 Test | See Appendix 4 Passed
T4
ok A B T I is i g s seie A
5 Ex?erﬁal FRAETMY UN Manual of Tests and Criteria | W% 5 Lk /
short-circuit ST/SG/AC.10/11/Rev.6, 38.3 k% T.5 Test | See Appendix 5 Passed
T5
BAE Ty @i seiwmm
6 EYpph FRAEFMY UN Manual of Tests and Criteria | WLit#% 6 L% /
Impact ST/SG/AC.10/11/Rev.6, 38.3 % T.6 Test | See Appendix 6 Passed
T.6
BAE Tl RyEimm @it semm
7 35 i) FBC L FRAEFMY UN Manual of Tests and Criteria | WLit#% 7 & /
Forced discharge | ST/SG/AC.10/11/Rev.6, 38.3 i3 T.8 Test | See Appendix 7 Passed
T.8
MIEReZSF SEs

Test environment

B
Ambient temperature:

20°C -25°C; MEIIRFE: 45% -75%
20°C -25°C, Ambient humidity: 45% - 75%

condition
AT H /
Test items
M1 P
o B EOL o E{g ﬁ;[
Subcontracted ) N / 0s ,
test condition I3 SRR = Name cod
Subcontracte e
d Laboratory Huhk ‘
Addres / HLTE /
S Tel

TR A 5 A IR IR 7]
Shenzhen SEM.Test Technology Co., Ltd.

#3330, 11
Page of
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TEST %5 No.: STR17039175S

M &1

Appendix 1

Fe 1 TRIH L2 1 FE AR

No. Name of Test Items Altitude simulation
Ly Hil IR = e NS
b . X HT Before MR 5 After R il?ﬂ'é%EEE o
Sample No. | Sample status P b R FE L P b R T FL Masos/ loss Remdg/al ocv U
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 ﬁiﬁlyﬁcﬁf&d 31.743 4.195 31.742 4174 0.003 99.50 o)
02 et | 31.960 4.194 31.958 4173 0.006 99.50 o)
03 1 ;%f;ﬁyﬁcﬁfid 31.477 4.194 31.474 4174 0.010 99.52 o)
04 e | 31.748 4.192 31.747 4174 0.003 99.57 o)
05 1 ;%f;ﬁyﬁcﬁfid 31.823 4.197 31.820 4.180 0.009 99.59 o)
06 1 ;ﬁ;ﬁﬁﬁi 31.627 4.196 31.626 4177 0.003 99.55 o)
07 1 ;%f;ﬁyﬁcﬁfid 31.840 4.197 31.837 4178 0.009 99.55 o)
HURA T
08 (HUOCERT | 31.905 4.197 31.904 4178 0.003 99.55 o)
HWRA R

09 el 31877 4.196 31.876 4.181 0.003 99.64 o)
10 HUGERAIL | 34 576 4.194 31.674 4.182 0.006 99.71 0

1 CYC Fully Charged

PREE

pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

PRI A R A A A7 PR A ) 400 11
Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i'5 No.: STR17039175S
M & 2
Appendix 2
FF5 5 T H 44 FR I iR
No. Name of Test Items Thermal test
i Hil IR = e NS
e B MR AT Before MR 5 After R | MR o
Sample No. | Sample status | HiibJfi & I oL b5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 10Yé\§jly0harged 31.742 4174 31.740 4.080 0.006 97.75 O
HIRTEATOH
02 1CYCj)\FjuE;Iy Gharged 31.958 4173 31.955 4.075 0.009 97.65 )
HIRTE AT
03 10Yé\§jly0harged 31.474 4174 31.472 4.076 0.006 97.65 O
HIRTEATOH
04 1CYCj)\FjuE;Iy Gharged 31.747 4174 31.746 4.078 0.003 97.70 )
HIRTE AT
05 10Yé\§jly0harged 31.820 4.180 31.818 4.076 0.006 97.51 O
HIRTEATOH
06 1CYCj)\FjuE;Iy Gharged 31.626 4177 31.624 4.080 0.006 97.68 )
HIRTE AT
07 10Yé\§jly0harged 31.837 4.178 31.835 4.083 0.006 97.73 O
HIRTEATO
08 1CYCAF7u“”yCharged 31.904 4178 31.900 4.076 0.013 97.56 O
HIRTE AT
09 10Yé\§jly0harged 31.876 4.181 31.871 4.087 0.016 97.75 O
HIRTEATOH
10 1CYCj)\FjuE;IyCharged 31.674 4.182 31.668 4.077 0.019 97.49 O
DENG=|
pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
PRI A R A A A7 PR A ) 500 11

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i'5 No.: STR17039175S
M %&£ 3
Appendix 3
K5 3 AT H 445 R
No. Name of Test Items Vibration
\T” Nl ‘T“ i [=IEA=] Sl
e B MR AT Before MR 5 After R | MR o
Sample No. | Sample status | HiibJfi & I oL b5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
HIRTE AT
01 1cyé\§jlycmrged 31.740 4.080 31.740 4.074 0.000 99.85 @]
HIRGEA T
02 1CYCAF7u“”y Gharged 31.955 4.075 31.954 4.071 0.003 99.90 )
HIRTE AT
03 1cyé\§jlycmrged 31.472 4.076 31.472 4.072 0.000 99.90 @]
HIRGEA T
04 L ovo Pty Chargea | 31:746 4.078 31.745 4.074 0.003 99.90 o)
HIRTE AT
05 1cyé\§jlycmrged 31.818 4.076 31.817 4.071 0.003 99.88 @]
HIRGEA T
06 1CYCAF7u“”y Gharged 31.624 4.080 31.622 4.080 0.006 100.00 @]
HIRTE AT
07 1cyé\§jlycmrged 31.835 4.083 31.832 4.079 0.009 99.90 @]
HIRGEA T
08 1CYCAF7u“”y Gharged 31.900 4.076 31.900 4.070 0.000 99.85 )
HIRTE AT
09 1cyé\§jlycmrged 31.871 4.087 31.871 4.082 0.000 99.88 @]
HIRGEA T
10 1CYCAF7u“”y Gharged 31.668 4.077 31.666 4.073 0.006 99.90 0
DENG=|
pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire
PRI A R A A A7 PR A ) 60, 11

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST %5 No.: STR17039175S
M & 4
Appendix 4
5 A AT H 475 apeli
No. Name of Test Items Shock
i Hil IR = e NS
b . X HT Before MR 5 After R il?ﬂ'é%EEE o
Sample No. | Sample status | HiibJfi & I oL b5 T Masos/ loss Remdg/al ocv P
m: (g) Vi (V) m, (g) Va (V) (%) (%) Test result
01 1 ;%f;ﬁyﬁcﬁfid 31.740 4.074 31.740 4.070 0.000 99.90 o)
02 e | 31.954 4.071 31.952 4.066 0.006 99.88 o)
03 1 ;%f;ﬁyﬁcﬁfid 31.472 4.072 31.470 4.068 0.006 99.90 o)
04 (s | 31.745 4.074 31.743 4.070 0.006 99.90 o)
05 ﬁiﬁlyﬁcﬁf&d 31.817 4.071 31.815 4.071 0.006 100.00 o)
06 1 ;ﬁ;ﬁﬁﬁi 31.622 4.080 31.622 4.077 0.000 99.93 o)
07 1 ;%f;ﬁyﬁcﬁfid 31.832 4.079 31.831 4.077 0.003 99.95 o)
08 1 ﬁ?;ﬁﬁﬁj‘i{i 31.900 4.070 31.900 4.070 0.000 100.00 o)
09 ﬁiﬁlyﬁcﬁf&d 31.871 4.082 31.866 4.080 0.016 99.95 o)
10 HUGERRM | 34 566 4.073 31.666 4.073 0.000 100.00 o)

1 CYC Fully Charged

PREE

pE LR, V-HESG D-fe;  R-B;  F-iigok; O-Joitds. JoHb <. ok, Jomi. JoiEk.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

PRI A R A A A7 PR A ) AW
Shenzhen SEM.Test Technology Co., Ltd. Page of
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e %%5 No.: STR17039175S
i E£ 5
Appendix 5
75 5 A H 455 St e
No. Name of Test Items External short circuit
T -y i R " ,
pravi | ks | SPEERRIIRIE -
Sample No. Sample status (C) Test result Remark
HIRGEA T
01 1 CYC};\;I-JEhy Charged 125.9 (@) /
HIRGEAFH
02 1 CYé\FjuDIIy Charged 128.5 (@) /
HIRGEA T
03 1 CYC};\;I-JEhy Charged 123.9 (@) /
HIRGEAFH
04 1 CYé\FjuDIIy Charged 121.5 (@) /
HIRGEA T
05 1 CYC};\;I-JEhy Charged 125.3 (@) /
HIRGEAFH
06 1 CYé\FjuDIIy Charged 127.8 (@) /
HIRGEA T
07 1 CYC};\;I-JEhy Charged 1231 (@) /
HIRGEA T H
08 1 CYé\FjuDIIy Charged 125.3 (@) /
HIRGEA T
09 1 CYC};\;I-JEhy Charged 124.7 (@) /
HIRGEA T H
10 1 CYé\FjuDIIy Charged 123.2 (@) /
NS
VDR RAER Foled O-BMRMR. BRI, TR

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

DRI TS 45 A A3 A R 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

#8Tl, 11|
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TEST 455 No.: STR17039175S
e & 6
Appendix 6
K5 6 W51 H 4475 LN
No. Name of Test Items Impact
N o v T it SqEbln _— o
PG BRI iR e s
Sample No. Sample status (C) Test result Remark
K 50% %8
" 1 cvéso% cfp:fity 55.8 o /
HIX 50% %R
12 1 cv(j:\so% cgfity 27.3 o /
K 50% % &
13 1 cvéso% cfp:fity 26.3 o /
HIX 50% %R
14 1 cv(j:\so% cgfity 26.7 o /
K 50% %8
15 1 cvéso% cfp:fity 26.3 o /
LT H
*: D-fifiths;  F-f2k;  O-Tofffk. ok k.
Note: D-Disassembly, F-Fire, O-No disassembly & no fire
RIS R A MR R A 7 FOU, 11 W

Shenzhen SEM.Test Technology Co., Ltd. Page of
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TEST 4i'5 No.: STR17039175S
Moxk 7
Appendix 7
FFs 7 M H 445K SR TECERL
No. Name of Test Items Forced discharge
B i 5 FERIRES I #VE
Sample No. Sample status Test result Remark
IR GEA I
1 6 1 CYC}F\ujII'; Discharged O /
IR GEATHH
17 1CYC Fjll; Discharged o /
IR GEA I
1 8 1 CYC}F\ujII'; Discharged O /
IR GEATHH
19 1CYC Fjll; Discharged o /
IR GEA I
20 1 CYC}F\ujII'; Discharged O /
IR GEATHH
21 1CYC Fjll; Discharged o /
IR GEA I
22 1 CYC}F\ujII'; Discharged O /
IR GEATHH
23 1CYC Fjll; Discharged o /
IR GEA I
24 1 CYC}F\ujII'; Discharged O /
T IRGEATHH
25 1CYC Fjll; Discharged o /
50 RFE4ATHHR
26 50 CYCJ;\R Discharged O /
50 X 5E AR
27 50 CYC Fjlc;/ Discharged o /
50 RFE4THHR
28 50 CYCJ;\R Discharged O /
50 X8R
29 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHCHR
30 50 CYCJ;\R Discharged O /
50 X 5E AR
31 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHH
32 50 CYCJ;\R Discharged O /
50 X 5E AR
33 50 CYC Fjlc;/ Discharged o /
50 RFE4ATHH
34 50 CYCJ;\R Discharged O /
50 X 5E AR
35 50 CYC Fjlc;/ Discharged o /

E: DA FLREK O-LMRA. gk

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

TR A 5 A IR IR 7] #1070, 11
Shenzhen SEM.Test Technology Co., Ltd. Page o)




TEST 45 No.: STR17039175S

Fom B R
Sample photo
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